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1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

AWTA ProbuUCT TESTING

Group Number Assessment

(In accordance with AS 5637.1-2015)

This is to confirm that the product as described below has been tested by AWTA Product Testing .

Testing was performed in accordance with AS/NZS 3837-1998 Method of test for heat and smoke
release rates for materials and products using an oxygen consumption calorimeter.

As per AS 5637.1 Clause 9(n) it was valid to test this particular material / system in the cone
calorimeter for the assignment of a NCC Group Number.

Test Sponsor : Woven Image Pty Ltd Test Number 18-007596
37-39 Chard Road Issue Date 14/02/2019
Brookvale NSW 2100 Print Date 2/12/2022
Sponsor Product : Clients Ref : "Ascent"
3D formed wall tile
Colour: Dark Grey / Light Grey
End Use: WallTile
Nominal Composition : 100% Polyethylene Terephthalate
Top layer 60% Recycled
Base layer 70% Recycled
Nominal Mass per Unit Area/Density : Approx 1.4 kg/m2
Nominal Thickness : Approx 3mm
Product Group Number Classification : 3
Average Specific Extinction Area : 207.7 m?/kg
%Mrﬂ :
Fiona McDonald
Testing Technologist
33168
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